2022 Annual

Water Source Capacity Analysis

Appendices

Prepared for:
Garberville Sanitary District
Board of Directors
May 23, 2023 Meeting

Prepared by:
Jennie Short
Consultant Project Manager

Garberville Sanitary District
P.O. Box 211

Garberville, CA 95542
(707)923-9566

May 2023



Appendix A

License and Permit
for South Fork Eel River Diversion



STATE OF CALIFORNIA
CALIFORNIA ENVIRONMENTAL PROTECTION AGENCY
STATE WATER RESOURCES CONTROL BOARD

DIVISION OF WATER RIGHTS

RIGHT TO DIVERT AND USE WATER

APPLICATION 9686 PERMIT 5487 LICENSE 3404
Right Holder: Garberville Sanitary District
P.O. Box 211

Garberville, CA 95542

The State Water Resources Control Board (State Water Board) authorizes the diversion and use of water by the
[...]
2003 63.72 8.43, Jul. 0.31 215 -- 394 787 --

Discussion. Reportedly, estimated population dropped from 1,500 to 913 and number of active service

connections increased from 442 to 470 in 2021; Total annual water production reported in 2021 is consisted with

previous years; Peak Hour Demand (PHD) in the distribution system is estimated to be at least 400 gpm (267 gpm

& 1.5 peaking factor) and Maximum Day Demand (MDD) estimated to be at least 384,000 gallons based on

highest maximum day demand reported in last 10 years.

B. SOURCE DATA

. Sources | Status | = Capacity .~ Comments =~
SURFACE WATER - PRIMARY
Eel River Active 350 gpm one pump; | 4’ dia CMP infiltration gallery with 2 variable frequency
PS Code: only one pump can | drive submersible pumps. Two 4-inch diameter
1210008 001 001 run at a time. perforated pipes in river bed feed to the gallery.
Unnamed creek Inactive Unknown Last used as low turbidity source during January 2006
PS Code: *No longer Eel River flood stage storm. Flow was too low during
121 0803 ’ 004 004 connected last several winters to be useful. Not in use since 20086,
— = to system. per operator Dan Arreguin 1/15/19.
GROUNDWATER
Tobin Well Active Winter: <=~40 gpm | ~70-year-old shallow well that is ~45 feet deep and,
Well 1) : Summer: <=~18 gpm | reportedly, was originally hand dug. Well house located
(Well 1) (Standby on small lot/parcel between residences adjacent to
PS Code: Emergency | *Capacity drops street. Per operator Dan Arreguin, well no longer placed
Use) significantly during in standard service since completion of the new surface

1210008_003_003

the dry / summer
season.

water treatment plant in 2015; Reportedly, kept ONLY
as active standby source for emergency use now,
Operator performs routine annual maintenance check
and start-up procedures (e.g., disinfection, pump-to-
waste flushing). Continuous chlorination is required and
a free chlorine residual of at least 0.5 ppm must be
maintained when in emergency use at all times; Well
start-up procedures should be performed before placing
in emergency use (e.g., disinfection, flushing, free
chlorine residual monitoring, and raw water
bacteriological sampling) and DDW notified.

Well is not constructed to CA Waterworks
Standards; No contro! zone with a 50-foot radius
around the site to protect the source from
vandalism, tampering, or other threats. Wellhead is
secured inside wellhouse. Has ~6” raised curb to
reduce possibility of surface water entering wellhead, a
check valve and gate valves (for isolation from the
distribution system when not in emergency use) as
backflow prevention, a totalizing water production meter,
and small openings in cover plate serve to vent well.
Chlorination is performed by direct injection at wellhead
into the well. *"NEED dedicated, threadless, down-
turned, raw water sample tap to collect raw water
bacteria samples.

Purchased from other systems: NONE.

Emergency Connections: NONE.




2022 Inspection: GSD #1210008 Page 3 of 18

Discussion & Appraisal (i.e., location of septic systems in relation to wells and does source capacity comply
with Waterworks Standards?). GSD’s primary supply source is the Eel River via two (2) surface water diversion
rights: Application 9686/Permit 5487 (from July 31, 1939), and Application 29981/Permit 20789 (from July 22. 1991).
Application 9686/Permit 5487 is limited to the quantity which can be beneficially used and shall not exceed
0.155 cubic foot per second by direct diversion (up to 112.2 acre-feet total per year), to be diverted from January 1 to
December 31 of each year. Application 29981/Permit 20789 is limited not exceed 0.595 cubic foot per second by
direct diversion (up to 430 acre-feet total per year) to be diverted from January 1 to December 31. The total quantity
of water diverted under Application 9686/Permit 5487 and Application 29981/Permit 20789 is limited to a total of
542.2 acre-feet per year and 0.75 cubic foot per second (~336.62 gpm). Reportedly, Tobin Well provides an
additional standby source for emergency use; It is no longer placed in standard service since completion of the new
surface water treatment plant (SWTP) in 2015. Reportedly, the Tobin Well was historically used as a supply source
dating back to the 1950’s and in more recent years used only during storm events when the raw source water turbidity
was >=~500 NTU rendering compliance with turbidity performance standards more difficult to achieve using the old
surface water filtration plant. Since completion of the new SWTP in 2015, operator reports no issues treating elevated
raw_surface water turbidity levels year-round and GSD no longer relies on the Tobin Well for standard use during
winter/ wet weather storm events.
CA Waterworks Standards: Eel River surface water diversion right provides capacity beyond the reported maximum
day demand (MDD). Tobin Well capacity does not meet MDD. Existing Tobin Well construction does not comply with
CA Waterworks Standards and, per the water supply permit, continuous chlorination achieving a minimum free
chlorine residual of at least 0.5 ppm at all times when in use is required: The Tobin Well should be used only during
an emergency when necessary. A separate monthly well operations report must be included in the standard monthly
report to DDW when used and raw bacteriological monitoring must be performed monthly. A monthly well operations
report template is included with this inspection report for reference or use by GSD.

C. TREATMENT

1. Surface Water Sources ,
Name of surface water sources and treatment plant. Eel River / GSD Water Treatment Plant
Are there significant sewage hazards? None reported; None observed; There are individual OWTS systems
upstream of GSD’s intake within 500 feet of the Eel River and tributaries.
Is there significant recreation that affects the water source? None reported, none observed: Typically. there
is_significant day use recreation at Benbow Lake State Recreation Area (BLSRA) >4 river miles upstream of
GSD’s intake and likely at other upstream locations for recreation between GSD’s intake and the BLSRA;
However, recent drought years with reduced flows in the Eel River have likely reduced recreation during the late
summer/dry weather period. .
Have there been significant changes to or activities on the watershed since the last inspection or
changes in raw water quality, such as, turbidity or coliform levels? None reported: None observed: Recent
drought years have resulted in extremely low flow levels in the Eel River during the late summer/dry weather
period resulting in increased algal blooms along the warm edge-waters of the Eel River; However, no significant
raw water quality impacts or related operational issues reported by GSD.
What is the date of the most recent watershed survey (DWSAP or “SWAP”)? DWSAP for Tobin Well
dated January 2002, DWSAP for Eel River dated January 2003.
Are there any potential contaminating activites (PCA) within the watershed of the source?
Vulnerabilities and PCA’s include: (Eel River infiltration gallery) Physical Barrier Effectiveness — Low, Drinking
Water Treatment Plants, Mining — Sand/Gravel, Septic Systems — Low Density, Storm Drain Discharge Points,
Transportation Corridors, Underground & Above Ground Storage Tanks, Agricultural Activities (e.q.. Managed
Forests, Agricultural Drainage, Fertilizer & Pesticide/Herbicide Application).

2. Surface Water Treatment Requirement
Requirement (General). Multibarrier treatment that includes a series of water treatment processes that provide
for both removal and inactivation of waterborne pathogens and demonstrates compliance with Surface Water
Treatment Rule (SWTR) and federal and state drinking water standards.
Pathogen removal/inactivation requirement. 2-log (or 99 percent) removal of Cryptosporidium, 3-log (or 99.9
percent) reduction of Giardia lamblia cysts, and 4-log (or 99.99 percent) reduction of viruses.

3. Surface Water Treatment Process
Treatment classification and log-removal credit for filters. Direct filtration: Coagulation, flocculation, pressure
filtration, and disinfection via chlorination.
Direct filtration treatment: 2.0-log (or 99 percent) removal credit of Cryptosporidium, 2.0 log (or 99 percent)
removal credit of Giardia lamblia cysts, 1.0 log (or 90 percent) removal credit of viruses when complying with
operating criteria_and performance standards specified in CCRs (e.qg., Title 22, section 64660, performance
standards specified in Table 64653, etc.); Note: No additional bank filtration treatment credit granted for
operating the Eel River infiltration gallery.




2022 Inspection: GSD #1210008 Page 4 of 18

Describe treatment process (i.e., chemicals used, typical dosages, injection points, rapid mix,
flocculation & sedimentation, type of filters, filter media, media depth). Raw surface water is pumped from
the Eel River infiltration gallery pump station to_the filter plant; Ultrion 8157 cationic polymer is directly iniected
into the raw surface water for coagulation prior fo entering the flocculation tank; Post coagulation & flocculation,
influent is then pumped through two (2), 10-foot dia., dual media (silica sand & anthracite), downflow, pressure
filter vessels operated in parallel; Post-filtration, combined filter effluent is disinfected using chlorine and pumped
through a roughly 10-foot dia. by 36-foot long, internally baffled, horizontal, 20,000-gallon contact tank (baffling
factor of 0.54). Per CCR, Section 64660(b){1), maximum approved filter rate for each pressure filter is 3 gpm/ft.?
or 235.6 gpm. (Calculation: One (1), 10-foot dia. pressure filter at ~78.53 ft.2 surface area and 3 gpm/ ft.2 provides
max. filter rate of 235.6 gpm); Combined maximum filter capacity at treatment plant is 471.2 gpm. Raw water VFD
river pumps are capable of delivering up to 350 gpm with one pump (reportedly, only one pump at a time can be
operated due to telemetry) and per water right, maximum permitted surface water diversion is 336.62 gpm.

: :,’Che‘rnicalskr ‘ , Measmement DI P S
raed | R.ange : Lovc‘ativon :I‘njgctlon Romts’ M;xmg Per\‘ndejd. |
12.5% Sodium 0.76 — 2.6 ppm, Post CT Tank Post filtration, Pipe static mixing before
Hypochlorite chlorine residual before CT tank entering CT tank
g;?;?g; 0.01 —0.42 gph, injLel\(/:ItIig:eprlT;gil & Before Pipe static mixing before

(Ultrion 8157) usage rate SCADA flocculation tank entering flocculation tank

Note: Range data above based on review of monthly report records provided by GSD to DDW from

January 2019 through June 2022,

Filtration Facilities
Multiple filter units for redundant capacity? Yes: 2 pressure filters.
Filter Description. Two (2), 10-foot dia. pressure filters each consisting of (from the bottom up) 24 inches of
3/4” course gravel, 18 inches of 3/8” pea gravel, 36 inches of silica sand, and 18 inches of anthracite.
Applicable filter media standard(s). Filter media in use must be NSF/ANS| Standard 61 certified.
Filter media type in use. Dual media (silica sand and anthracite); NSF/ANSI Standard 61 certified.
Are filtration design criteria met? If not, what facilities are needed? Filter media standard met?
Yes; Media replaced in 2022 and packaged media onsite labelled NSF/ANSI Standard 61 certified.
Does polymer/monomer meet applicable NSF/ANSI standard? Treatment technique requirements of
Section 64448 (if applicable)? What is maximum allowable dosage? Yes:; Trade name: Ultrion 8157
polymer blend; Manufacturer: Nalco Company with four USA-based, manufacturing facilities (#68, #69, #70, #72):
NSF/ANSI Standard 60 certified; Cationic; Max. allowable dosage per NSF listed certification is 200 mg/L: Per
SDS, ingredients include aluminum hydroxychloride, aluminum phosphate, and calcium chloride; acidic (pH=2.7).
Standby power for treatment plant? Yes, backup diesel (cummins) generator onsite.
. Filtration Operation

Approved maximum filter rate and plant capacity. 3.0 gpm max. filter rate per square foot of filter surface
area per CCR, section 64660(b)(1); 235.6 gpm per pressure filter; Maximum combined filter capacity of
471.2 gpm (See section C.3 above for treatment plant capacity details).
How is filter rate controlled? SCADA & HMI, pump controllers (Eel River infiltration gallery pump station), flow
meters, and manual adjustments.
Have filter rates exceeded maximum approved rate? Reportedly, no.
Are filters operated to minimize shutdowns and startups or rapid changes in filter rates and are filter
rates constant or varied to meet system demands? No, filter plant production is operated to maintain finished
water storage tank levels in the Hurlbutt Tank to meet system demand; However, the filter rate (i.e., production
capacity) is limited by the Eel River infiltration gallery VFD pump capacity (350 gpm max.) which is much lower
than maximum allowed filter rate resulting in_longer filter run times: Production starts whenever the tank level
drops to 10 feet and shuts off when the tank level reaches 10 ¥ feet; Reportedly, this can take up to a maximum
of ~35 minutes to fill back to the 10 Y4-foot level. Filter rates are kept constant but can be manually adjusted by
the operator; Pump controls operate two (2) VFD raw water river pumps located at the Eel River infiltration gallery
pump station which provide supply & pressure through the filter plant; Operator manually configures “set-points” in
the HMI/SCADA system to control filter rates by manually setting the pump speed of each VFD pump as a
percentage of the maximum pump capacity using the HMI screen (i.e., 0 — 100%).
Coagulation (and flocculation) used at all times and optimized or 80% reduction in turbidity? Yes, used at
all time. Turbidity reduction appears to be optimized.




2022 Inspection: GSD #1210008 ' Page 5 of 18

How is coagulant feed rate determined and optimized? Feed rates initially determined during design and
start-up process of new SWTP (2015); Later optimized by operator based on jar testing, operational experience.
and maintaining operational records for reference; Operator performs winter/wet weather and summer/dry
weather seasonal adjustments to feed rate coinciding with changes to raw water turbidity ranges observed.
Coagulant metering/feed pumps (make, model, and capacity) Two (2) LMI pumps (0.21 gph @ 250 psi
each); Total capacity: 0.42 gph.

Standby metering pumps? Yes; Same make/models.

How often metering pumps calibrated? Field adjusted under load, monitored daily, calibrated as needed.

Are filters physically inspected at least annually? Reportedly, ves; Filter media replaced in 2022.

Is the Surface Water Treatment Operations Plan up-to-date? No up-to-date operations plan.

Backwash Cycle

Describe backwash cycle (source of backwash water, flowrates, use of air/water, length of backwash,
surface wash). The backwash cycle uses up to ~16,000 gallons of finished water from the distribution and
consists of the following processes: (1) Combined surface wash and upflow filter backwash, (2) upflow filter
backwash only, and (3) rinse-to-waste (note: no air scour). First, each filter is backwashed one at a time and then
a_combined filter effluent rinse-to-waste cycle runs before placing both (two) filters back into production.
Reportedly, the surface wash and upflow filter backwash cycle operates at ~1,100 gpm for 4 minutes, then the
upflow filter backwash cycle at ~900 gpm for 3 minutes, followed by the combined filter effluent rinse-to-waste
cycle at ~220 gpm for 8 minutes; Total backwash cycle time of 22 minutes. Note: Backwash cycle flow rates and
run times of each process can be manually adjusted by the operator. All backwash water is stored in an
~30K-gallon bottled steel settling tank for recycling: A minimum of 24-hours for settling is provided before
recycling back to headworks at 10% of production rate. The backwash cycle can be initiated manually or
automatically. Reportedly (per operator Dan Arreguin), settled sludge in the backwash settling tank is removed